Control Equipment for Industrial Sewing Machine

EC-10A

29173705
No.1091-01

PARTS LIST

1. PSC BOX COMPONENTS




E T R

REF.M)__MAE___TARTMI. ________1 DESCEIFTIGN ______.. . HEE
1 201 RGO 435 Ak WAER FCB & ASN. 1
H 0% RSO0 -435-0AD MALS FTR B ASE. 1
-] KRGO -415-000 i0 (nraTaz12) 1k
4 EL-0EA5008- 0 IE (UPCTARDAART [
2} L HJ]EI.IJ'[I-I]IJ EC LME[RETEFF T L
_ﬁ T - T
7 HL-DF330-00 I CEFCIEIE) i3]
B L0131 1884 -0 IC dEPCIsaGL 5]
L] BT - G 0l - ThAMIISTER (35b0) a8 ) M
1 srl IRT - 010 354040 - 1100 5 FE1 'i!.'ll:!-?tl?:l IF_
H = T3
12 BT - 200 - (1] B3 FET ml-am;- 5k
13 INT -0 4400 - 31 THRARS STER (2303734 ) [N F]
14 T - 500 - 3] TRAKS [ ETER (RK 1503 (&1
15 AT -0 224040 - 3] TEARELETR .!'I"'EI".I"'II'}HD 48]
[ - EEA TR - OTIRE TATGHE I [{ K]
17 H1- 30 BE3 00 4} DI00E B [GEEF [REVIE0E) (4]
i4 13- E052 20054 T1a6EF | SC0ES-2) T
14 01 - 26 TAQ 14 -CF B130E ¢Na5E) 4]
A =01 HE-In 74014 -4F B13GE (N35E) i)
M P o WTS6E TFEN-TEE LEL
] HG - TG e - Ol BIZ3E FRLIN0| 1%y
21 G0 T - [ TESER OI00E (R8] 38 ) i IE
24 B D3 T - LICHT EKITTING DLODE  RED {1
25 HC-DETHBAY-25 CAPACETOR S1D0MF (K]
h RS0 13 LAF. L1
1T B HOGRAY- 20 CAPACETIE S1MmF [
F ] BE NATTEAL- 30 CAPACITOR 0. J3NF 23
20 F-DXEADEE-30 CAPACITOR O, [KF Ly
10 BL-OF66 ! L0-20 CAPACIT R 1200FE £1]
1 Rk R ) (¥4 L5 1)
13 EC-0¥78130-00 CAPLC]ITOR 3EPF f2l
13 EC-nEeAaLo-To CAPL]TOR O, HEF L 1E]
14 ER-NETIMRE-0 EERIATER 22 Ol 79 [}
34 BE- 0230 T- 34 Rl L 11}
e - . ™ TST
a1y ER-QEsLlOaT-2n RESISTOR 4, 75 OFM IF Pk
b E] ER-03di0Lo- Lo FESISTSR (00 OHE Ll
19 ER-0343086- LD RFES IATER E60 OHE [N ]
{0 a3 nin- 4 FELISTOR IE EHE iili
- - L |:3|
13 M- 331203320 HESISTOH 2. 25 (Y 111
3 a0z FR- 534 2147 - 21} RESISTOR 4, TH (5% 10
i el rl-:-:um?-m RESISTOR 4, TE (W -
11 4 - 1) HEZS1STOE &, 10 [Fw 111
~=F HESTETOR 100 OHE TRF
il HR -84 31056 - 1) RESLETOK 350 (HK k4]
4 5-2342073- 14 RES[LTOR 750 dHW (I
L Wi ©342954 20 RESTATOR 5,60 0E (NE
Tl HE 0343064 - 25 RES|STOR 6, 4L (H LL]
- TR
51 g HE- S 34304730 REELETOR 7K #HM ™
a% HE-03a3015- 40 REELETOE |E0K (HE 45
54 HE-D342 100 10 RESLETTR 1 _(HIE DEM 44
55 HE-D343113-00 BEEISTIE 151 AN L1
=T IsETErT HERTEIR TE0 0N . AT
5T HE-0343343-00 BEEIETOR 43 DHM | &}
BE HE-D343074-00 EEEIETOR 314 (6K {dy
1] HE-DZA343T- 00 WEEIETOR 457 OAM [ &}
Gl HE-DEASE76 - 00 VEXESTOE A745 W _'Tﬁ'
al HAR-0543750- 10 FES1ATOR 7 50K OfE 11
A% HH-0343X17-30 FEZ1RTOR 13, 7K o 1L
Hi ER-0343%06-20 FEZ13TOR 31 .ok (HM 21
LE] ER- (54355030 FEE14TOR 54 0E 0# 4]
ih I , a k, L1
L BR-O342E5 10 EES1STOR 2, 85K (e inl
LL] FE-017051-00 BEEISTOR 21 OHN 9 K
B 'lh Iir:l."-| (10-34 ARSUSTRILE WES05 08 1k
fli] I0EATE0-00 Z4R 33T {4}
—— W e
kk - 00 iR R0-10 W1 TCH 134
13 ESAE- 252 0 L.EYER 12
14 1y 001328010 NEF SHETEM 41 1
pl] Hy- 001520050 niir SWETOE AP 1d)
T -1 , T TT1
L G- | L D i POLE CTRAECTON 1]
T o HE - 340 - 303 HEADER I (RELTE; (11
k| Hi- 3344000 28 HEADER 21 [YFLLEN) (45
Bl HI- & O] -4 HEADER 4P CRFLTE) ¥
H = [
B HE-MISREDS- 16 T-FOLE STRAIEAT FLEU 1]
Bl Hi- Bil6 E20d TE T MLE TR {1
E-l HE-DaELOL b5 - PulE TR TGHT rios |1k
HE- Gl BO0E 48 ~ L4-POE COFKFCTOR R i )
!F ELIAEEITEF HEFE L B TEF
BL- 021 134 - KF SCFIF WY L=lD (¥.1
SB WEGDL-430-008 BADEATOR FLATE 'Ly
] KESDY 435-DA8 CLUTCH BRALL CoHb 25, ]
ofi sk WESDA - 415- 0B EADEATOR AES1STOR 45H, {FL) 4 §]
KITE 201....FOR S5TANDERD FeRT

JUKI CORPORATION

E0E, . FOR FEBAL MRESSEE L IFTER

4 -

4% - 09 Printad in Japan {I')



REF.NO_ NOTE___ PARTNO. . ___] DESCRIPTION _________ Qty _
1 M3002-430-000 BOX SUSPEND METAL FITTINGS 2
2 SL-4041201-CF  SCREW M4 L=12 4
3 M8503-430-0A0 BOX COVER ASM. 1
4 M8002-430-000  STOPPER (3)
5 SL-4042091-SC  SCREW M4X0.7 L=20 (3)
6 M3001-430-000 PSC BOX 1
7 M3301-430-000 RUBBER BUSHING 1
8 #04 SL-4041081-SF  SCREW M4 L=10 5
9 #05 SL-4041081-SF  SCREW M4 L=10 6

10 M8506-430-0A0  RADIATOR RESISTOR ASH. 1

11 SL-4041081-SF  SCREW M4 L=10 1

12 SL-4031081-SF  SCREW M3 L=10 2

13 #01 M8502-430-AA0  TRANSFORMER ASM., A 1

14 #02 M8502-430-BA0  TRANSFORMER ASM., B 1

15 #03 M8502-435-CA0  TRANSFORMER ASM., C 1

16 SL-4041081-SF  SCREW M4 L=10 1

17 SL-4041081-SF  SCREW M4 L=10 4

18 #04 M8505-435-AA0  PEDAL SENSOR UNIT A ASM, 1
19 #05 M8505-435-BA0  PEDAL SENSOR UNIT B ASM. 1

20 M8507-430-0A0 SENSOR VR PLATE ASM. (1)

21 M8508-430-0A0  SENSOR VR ASM. (1)

22 M3210-430-000  SENSOR PLATE (n

23 EA~9500B01-00  CABLE BAND (n

24 M3205-301-000  PEDAL LEVER (n

25 M2003-110-000  PEDAL LINK (1)

26 M2004-110-000 VOLUME LINK (1)

27 M4012-351-000  ADJUST SCREW (1)

28 M2010-110-000  ADJUST NUT ()

29 M4008-351-000-A SPRING SHAFT A (1)

30 M4011-351-000 SPRING B (1)

31 #05 M4012-351-000  ADJUST SCREW (N

32 #05 M2010-110-000  ADJUST NUT (n

33 #05 M4009-351-000-A SPRING SHAFT B ()

34 #05 M4011-351-000 SPRING B (N

35 M3202-430-000  SPRING (1)

36 SM-8040802-TP  SCREW M4X8 (2)

37 SL-4030681-SF  SCREW M3 L=6 (2)

38 SM-4030801-SF  SCREW M3X0.5 L=8 (N

39 SL-4041081-SF  SCREW M4 L=10 (D

40 M3201-435-000  PEDAL SENSOR BASE (1)

NOTE

#01....FOR 220~240V
#02....FOR 100,200V
#03....FOR 110,220V
#04....FOR STANDARD PART

#05. .. .FOR PEDAL PRESSER LIFTER




2. MAIN CIRCUIT BORD COMPONENTS

—
]
-}
@ mm
i O | |
- s
S e mm
- = O
: ﬁﬂmﬁ =
v =
L 4 BE @mm
| m| =
.




